Chapter 6

Project description

Santos

We have the energy.







Part B | The project and consultation

Table of Contents

Chapter 6 Project description 6-1
6.1 Introduction 6-4
6.2 Major facilities 6-8
6.3 Gas field infrastructure and activities 6-25
6.4 Ancillary infrastructure 6-44
6.5 Construction activities 6-49
6.6 Maintenance activities throughout operations 6-71
6.7 Decommissioning and rehabilitation 6-79

Table Index

Table 6-1 Key project components 6-6
Table 6-2  Proposed water management infrastructure 6-14
Table 6-3  Leewood and Bibblewindi safety flare design features 6-23
Table 6-4  Medium pressure gas pipeline 6-25
Table 6-5  Pilot well flare design features 6-34
Table 6-6  Gas and water gathering lines - indicative design parameters 6-42
[...]
©2016. Whilst every care has been taken to prepare this map, GHD, Santos and NSW LPMA make no representations or warranties about its accuracy, reliability, completeness or suitability for any particular purpose and cannot accept liability and responsibility of any kind
(whether in contract, tort or otherwise) for any expenses, losses, damages and/or costs (including indirect or consequential damage) which are or may be incurred by any party as a result of the map being inaccurate, incomplete or unsuitable in any way and for any reason.
Data source: Data Custodian, Data Set Name/Title, Version/Date. Created by jrichardson

N:AU\Sydney\Projects\21122463\GIS\Maps\Leewood Closeups\21_22463_EIS_Chpt_6.mxd




Part B | The project and consultation

Central gas processing facility

A central gas processing facility would be constructed and operated at Leewood; which has been
strategically located at the Leewood site to minimise impacts to vegetation and fauna habitats.

The central gas processing facility would treat gas through additional compression, carbon dioxide
removal and dehydration. A schematic of the various stages of gas processing is shown in Figure 6-6. As
previously noted, the gas export pipeline proposed to transport the gas to market would be subject to a
separate approval.

Central gas processing facility

From in-field
compression facility

Compression Dehydration Sales To gas market

CO, removal Compression

iy

Figure 6-6 Process diagram of the central gas processing facility

An indicative layout of the central gas processing facility is shown in Figure 6-7. Four processing trains
are proposed, each with a nominal processing capacity of 50 terajoules per day. Each discrete element of
the central gas processing facility, including the four processing trains, would be mounted on concrete
pads.

Each of the four processing trains shown in Figure 6-7 may include:

e acompression plant and after coolers

e membrane carbon dioxide (COz) removal including pre-treatment

e an amine system including an absorption and a stripping tower

e a triethylene glycol (TEG) dehydration unit, or similar.

Other infrastructure within, or near, the central gas processing facility would include:
e fuel gas skids

e a safety flare (the same or similar to that proposed at Bibblewindi; refer to Section 6.6.2 and Table 6-3
for details)

e optional power generation (discussed below), substations and a switch room
e diesel and lubrication oil tanks

e chemical storage facilities

e sales gas metering

e various buildings and facilities including a control room, equipment shelters, offices, a workshop,
storerooms, a first aid room, and sewage treatment.

In addition, up to five compressors may be relocated from Bibblewindi to Leewood during the project.
Remote monitoring and control capability would be incorporated into the design of the central gas
processing facility.

6-12 Narrabri Gas Project | Environmental Impact Statement



Part B | The project and consultation

Wagdalalian-res ered

Yod w m
*hhiﬂm

Figure 6-7 Indicative layout of the Leewood central gas processing facility

Narrabri Gas Project | Environmental Impact Statement 6-13



Part B | The project and consultation

Water management infrastructure

The produced water management strategy is discussed in Chapter 7. This section provides an overview
of the water management infrastructure that would be located at Leewood to manage the produced water.

As noted above, the siting of the major facilities is aligned to existing sites. Table 6-2 summarises the
status of the existing and proposed water management infrastructure at Leewood.

Table 6-2 Proposed water management infrastructure

Water infrastructure requirements Proposed additions/changes to current infrastructure

The existing two ponds of approximately 300 ML storage capacity each would
Three produced water / brine ponds be supplemented by the construction of a third pond of the same size. Each
totalling 900 ML capacity of the three ponds would have two cells, each of approximately 150 ML
capacity.

The water and brine treatment plant for the exploration and appraisal program
would largely be removed and a new plant constructed. The 5 ML treated

water storage tank would be retained and used in the project.
Water treatment plant . .
The new treatment plant would be designed to have capacity to treat up to

14 ML per day, and would likely be downsized as produced water volumes
decrease over time.

This would be a new plant with indicative capacity of up to approximately

Brine treatment plant / concentrator 4 ML per day.

This would be a new plant with indicative capacity of up to approximately

Salt crystalliser 2 ML per day.

The existing supporting infrastructure such as flanges and piping at Leewood
would be used in the project.

Beneficial reuse - irrigation A new irrigation system for beneficial reuse of treated water would require
treated water storage / balance dam(s) with a capacity of at least 200 ML on
third party properties, and pipeline infrastructure to transfer the treated water
from Leewood to the irrigation area or areas.

Treated water would be transferred to Bibblewindi through one of the

. ) proposed new water pipelines for beneficial reuse (refer Section 6.2.3).
Beneficial reuse — dust suppression, . ]
drilling, construction and fire fighting ~ 1reated water would be beneficially reused for stock watering, dust

suppression, drilling, and construction in the project area and / or for
firefighting.

Managed release of treated water would be via a pipeline from Leewood to
Bohena Creek and a diffuser in Bohena Creek at the release point (refer
Section 6.4.3).

Managed release to surface waters
(Bohena Creek)

Once produced water enters the Leewood property it would be received in storage ponds, from where it
would be pumped to the water treatment plant. As noted in Table 6-2, the new treatment plant would be
designed to have capacity to treat up to 14 megalitres per day, and would be downsized as produced
water volumes decrease over time. An overview of the water treatment process for the expected peak (of
around 10 megalitres per day) and long term average (of approximately 4 megalitres per day) produced
and treated / amended water volumes is shown below in Figure 6-8. A brief overview of the process is
provided below, with Figure 6-9 showing the indicative layout of the water treatment plant.

6-14 Narrabri Gas Project | Environmental Impact Statement



Part B | The project and consultation

Treated water management

Salt management

g o]
: - '
1 o 1
1 LI ]
: ol i
1 Irrigation Construction, dust : 8 !
E Range: Volume dependent on supression, drilling migggg?l %Z:I;e 1 i E
! extent of agricultural demand and stock watering [ !
1 g 1
: 4 2 - 4 ’
: Offsite water st b - :
i 8 walsisiorage : ] Peak: 115
H ? b tonnes/day |
! ! Ave: 47 i
' it tonnes/day }
] =

e L p—— o

Peak: 9.5 ML/d Leewood central water management facility
Ave: 3.9 ML/d

Peak: 9.5 ML/d
Ave: 3.9 ML/

Stage 6
Amendment for irrigation
and dust supression
(e.g. calcium addition)

Distillate Stage 4
eak: 0.6 ML/d Salt crystalliser
Ave: 0.2 ML/d

Q

Peak: 7.0 ML/d | § Peak: 1.0 ML/d
Ave: 29 ML/ | E
&

Stage 1 s
; ; tage 3
Solids removal and ion : ;
exchange Reverse osmosis Peak: 3.0 ML/d Brine concentrator

Ave: 1.2 ML/d

Produced water
Peak: 10 ML/d
Ave: 4.1 ML/d

iy

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
Ave: 0.4 ML/d 1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
o

Produced water
Peak: 10 ML/d
Ave: 4.1 ML/d

Figure 6-8 Overview of the water treatment process

The first stage of treatment involves solids removal using dissolved air flotation technology. Dissolved air
flotation uses micro-bubbles of dissolved air that attach to solids, causing them to float to the surface
where they are removed by a mechanical skimmer. Solids which do not float settle to the base of the
dissolved air flotation chamber and are removed as sludge. Water then passes through microfiltration or
ultrafiltration to remove yet finer solids; a physical barrier in the form of a membrane is used for this
process. Water then passes through an ion exchange, which removes certain cations that can foul the
reverse osmosis plant through scale build-up. The removal of solids via dissolved air flotation and
microfiltration or ultrafiltration, and the subsequent use of ion exchange, all help protect the reverse
osmosis plant to maximise its performance.

Narrabri Gas Project | Environmental Impact Statement 6-15



Part B | The project and consultation

LEEWOOD

-

Indicative layout of the Leewood water treatment plant

Figure 6-9

Narrabri Gas Project | Environmental Impact Statement

6-16



Part B | The project and consultation

The second stage is reverse osmosis which removes salts and other particles; this process generates
brine. Reverse osmosis operates by pumping water through a semi-permeable membrane that
concentrates the dissolved solids into one stream (the rejected concentrate, or brine), and the purified
water into another stream, which is called permeate. The water is pumped at high pressure through the
membranes, typically separating over 99 per cent of the total dissolved solids (mostly salts) from the
water. Approximately two-thirds of the water entering the process becomes permeate, with the remainder
becoming brine. The brine is pumped to storage ponds and subsequently reticulated through the Stage 3
brine concentrator, which recovers additional treated water (distillate) by increasing the concentration of
dissolved solids in the brine solution so that a salt can be produced in the fourth stage of treatment. A
thermal process in the brine concentrator is used which concentrates the dissolved solids in solution by
evaporation, thereby recovering additional treated water for beneficial reuse.

The fourth stage involves the concentrated brine being passed through a salt crystalliser to produce a
solid salt product, along with additional distillate recovery for beneficial reuse. The salt crystalliser
produces a solid salt by concentrating dissolved solids beyond their precipitation point. As in the brine
concentrator, the dissolved solids content of the brine is concentrated by evaporation.

The fifth stage involves the following:
e ammonia removal through chlorination
e dechlorination

e pH adjustment by acid or alkaline amendment to meet the nominated treated water quality criteria
prior to beneficial reuse.

The sixth stage is the water amendment which involves the addition of calcium sulphate (gypsum) to
adjust the sodium adsorption ratio, thereby making the amended water more suitable for beneficial reuse
in irrigation.

The treatment process includes systems for cleaning, conditioning and anti-scaling the plant and periodic
sanitisation using biocides would be undertaken to prevent biofouling in the piping, equipment and
beneficial reuse infrastructure such as water distribution systems. Chemical dosing systems and
associated storage would be contained within the plant and appropriately bunded.

During the project, it is estimated that average salt production would be just under 50 tonnes per day over
the 25-year assessment period (refer Chapter 7 for further information). In comparison, this is around

four and a half per cent of the approximately 1,090 tonnes of salt diverted from the Murray River by
Government-run salt interception schemes in 2013-2014 (Murray-Darling Basin Authority 2014). Salt
production would be a function of the volume of produced water generated, with greater volumes during
the produced water peak in around years two to four of the project. The salt waste product is classified as
general solid waste under the NSW Waste Classification Guidelines and would be disposed of to a
licenced facility in accordance with all transport tracking and other regulatory requirements. The
proponent would also investigate options for beneficial reuse or treatment methods.

Narrabri Gas Project | Environmental Impact Statement 6-17



Part B | The project and consultation

Both the treated water and amended water (treated water that has undergone calcium sulfate addition to
lower sodium absorption ratios) would be beneficially reused through:

e irrigation
e dust suppression, drilling, construction and fire fighting

There would also be an option for the release of treated water to Bohena Creek under managed
conditions at a point close to Leewood. The exact location of the pipeline and release point would be
determined during detailed design. Similar to the water and gas gathering lines, the final location of the
managed release pipeline would be subject to land access approvals and would be sited using the Field
Development Protocol. Refer to Section 6.4 for additional detail.

The beneficial reuse of treated water is assessed in this EIS. In order to provide operational flexibility, the
assessment is based on the beneficial reuse of 12 megalitres per day of treated and / or amended water
for irrigation, and the release of up to 12 megalitres per day of treated water to Bohena Creek—around

2 megalitres per day more than the peak produced water daily volume of around 10 megalitres per day.
Beneficial reuse options are described in more detail in Chapter 7 and the potential impacts are described
and assessed in the relevant chapter.

Power generation
There are two options to provide power to the infrastructure at Leewood and Bibblewindi. They are:

e connection to the NSW power grid. This option also includes the ability to draw power from the
existing Wilga Park Power Station via a new power distribution line proposed for installation within the
existing infrastructure corridor between Leewood and Wilga Park (refer Section 6.2.4)

e construction and operation of a gas-fired power generation facility on Leewood producing
approximately 100 megawatts (MW) of electrical power.

Under both options, power would be reticulated to Bibblewindi from Leewood via the Bibblewindi to
Leewood infrastructure corridor (refer to Section 6.2.3). A schematic of the proposed (optional) power
generation facility at Leewood is provided in Figure 6-10.

Both power options are assessed in this EIS. If constructed, the power generation facility would be
located adjacent to the largest energy consumer on Leewood—the central gas processing facility (refer to
Figure 6-7).

Required upgrades to the NSW electricity transmission network and associated infrastructure would be
subject to a separate approval process.

6-18 Narrabri Gas Project | Environmental Impact Statement



Part B | The project and consultation

Figure 6-10 Indicative layout of the optional power generation facility at Leewood

Narrabri Gas Project | Environmental Impact Statement 6-19



Part B | The project and consultation

6.2.2 Bibblewindi

Bibblewindi currently hosts infrastructure established for the existing exploration and appraisal program,
including:

e a small capacity gas compression station (currently not in use)

e a safety flare

e a water balance tank—used to manage produced water flows between the gas field and the water
treatment plant

e two water storage ponds (Bibblewindi Pond 2 and 3)
e storage and utilities areas
e staff amenities

e car parking.

The project would utilise and / or upgrade this existing infrastructure where practicable. It is anticipated
that an additional 16 hectares of vegetation disturbance would be required at the Bibblewindi site,
primarily to accommodate the in-field gas compression facility. The existing flare would be replaced with a
larger flare whilst the water balance tank would continue to be used. Both water storage ponds would also
be used following works required for their recommissioning. The larger existing pond (Pond 3) would be
upgraded in order to meet the standards set out in Exploration Code of Practice: Produced Water
Management, Storage and Transfer (NSW Department of Industry, Skills and Regional Development
2015c).

Figure 6-11 shows the proposed location of the in-field gas compression facility and flare at Bibblewindi,